
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027  •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Brian C. Rockensuess  
 Governor Commissioner   

 

                                         

Visit on.IN.gov/survey or scan the QR code to provide feedback. 
 

We appreciate your input! 
   

 

 
 
  

 VIA ELECTRONIC MAIL                          January 17, 2024 
 
Marshall County Regional Sewer District 
112 W. Jefferson Street 
Plymouth, IN 46 
 
Dear Board of Trustees, 
 

RE: Marshall County Regional 
Sewer District Plan  

 
 

Pursuant to Indiana Code (IC) 13-26-2-10, and as required in the Order Forming the 
[...]
than half-acre sites.  The age of the homes is approximately thirty to forty years.  The municipal 
building at Plymouth is just 600 feet from the nearest edge of this PSA.  The area also includes 
four businesses and one church, all with commercial septic systems. The nearest utility provider 
is in the City of Plymouth with active sewer and water lines within a half-mile of the site. See 
Figure 1.6 for this PSA.  
 
  



MCRSD – District Plan 
 

 

 
 

8 

P.S.A. 7., Golfview Estates 
This small residential neighborhood includes approximately thirty-three homes with most located 
on just over a half-acre site. The subdivision is immediately adjacent to the Pretty Lake 
Conservancy District.  In fact, the District’s force main connection to the Town is located within 
the Right-of-Way of State Highway 17.  The neighborhood is 1.7 miles west of the Plymouth city 
limits and is therefore within the City’s area of planning influence. See Figure 1.7 for this PSA.  
 
P.S.A. 8., Deer Trail, Tall Oaks, and Carriage Hills Subdivision 
The developments date to late 80’s and early 90’s and combined, include 177 homes and one 
church.  Many homes are over thirty years old and may be operating with the original septic 
system or a replacement absorption component.  Some areas of the Tall Oaks subdivision are 
immediately adjacent to the City of Plymouth and sanitary sewer is within 300 feet.  These 
neighborhoods are well within the City’s area of planning influence. See Figure 1.8 for this PSA. 
 
P.S.A. 9., South Michigan Area 
This area is south of and adjacent to the southern city limits of Plymouth.  Some areas of this PSA 
continue to develop new homesites but only when the Health Department can approve an on-site 
system where adequate space is available for an absorption area reserve.  The area includes 659 
homes, three businesses, and one church.  Sanitary sewer is adjacent to the PSA along South 
Michigan Street and at the elementary school at Discovery Lane within the City.  The development 
areas with the South Michigan area began in the early 80’s.  On-site systems exist throughout the 
PSA and are originals with repairs or replacement systems that are nearing their life expectancy. 
See Figure 1.9 for this PSA.  
 
P.S.A. 10., Inwood 
This unincorporated community was originally called Pearsonville and was then platted as Inwood 
in 1854.  Inwood is located along the Chicago, Fort Wayne, and Eastern Rail Line and is adjacent 
to U.S. 30, 4.5 miles northwest of Bourbon and 5 miles southeast of Plymouth along the Lincoln 
Highway.  The closest sanitary sewer is at the Town of Bourbon, approximately 3.75 miles 
southeast.  Some homes may be as old as seventy years.  Many lot sites are sub-standard; 
however, some are adequate size to support updated absorption fields.  The community includes 
approximately forty homes, eighteen mobile homes (within a manufactured home community), 
and one church. See Figure 1.10 for this PSA.  
 
P.S.A. 11., Burr Oak 
Platted in 1882, this tiny unincorporated community consists of a cluster of twenty-six homes, four 
businesses, and one church.  Lots are small and some homes ages are more than seventy years.  
Most homesites will not support a code compliant septic system replacement without the 
acquisition of adjoining land.  Soils are classified by USDA as “very limiting”, meaning added 
measures such as aerobic treatment and constructed filter beds would likely be needed to 
overcome on-site constraints. See Figure 1.11 for this PSA.  
 
P.S.A. 12., Hawk Lake 
Located just south of Culver and adjacent to the West/South Lake Maxinkuckee Conservancy 
District.  The PSA includes only twenty-six homes.  This area is within the area of planning 
influence and the urban service area for the Town of Culver.  The nearest sanitary sewer is owned 
by the above noted Conservancy District and both the District and the Town have indicated that 
they may be willing to allow connection. See Figure 1.12 for this PSA.  



MCRSD – District Plan 
 

 

 
 

9 

P.S.A. 13., State Road 331 S. Tippecanoe  
This unincorporated area is situated along the Tippecanoe River in southern Marshall County and 
was founded in 1882.  This PSA includes area north of the original settlement that have developed 
residentially over the last 137 years, including 188 homes, nine businesses, one cemetery, two 
churches, and one fire station. The area relies completely on septic systems for disposal and 
treatment of sanitary waste.  Recently, local officials advised that flood waters have rendered 
some systems unusable.  The nearest wastewater system is located at Bourbon, 4.5 miles north 
of the community. See Figure 1.13 for this PSA.  
 
All the above priority service areas rely upon on-site septic systems for wastewater handling.  All 
these areas also rely upon individual private wells for their drinking water supply.  Residential 
septic systems are permitted through the Marshall County Health Department.  Commercial 
systems are authorized through review by the Indiana Department of Health and permits are 
issued locally. 
 
Age and condition of some systems in the sewered areas can only be tracked through the 
permitting records of the local health department.  A record’s search by property code was 
provided by the Marshall County Health Department and that information is provided in table 19. 
 
Based on the above, most of the on-site systems within all the PSAs are undocumented or have 
been replaced or repaired.  This indicates that systems older than twenty years continue to 
function or have been repaired, replaced, or initially constructed without a permit. 
Systems beyond twenty years of age have reached the typical life expectancy for on-site systems.  
This means that the need to replace or repair the absorption field or dry well is imminent.  
  



MCRSD – District Plan 
 

 

 
 

10 

2.0 CURRENT SITUATION 
 
As discussed in the previous section, the purpose of the report is to consider providing wastewater 
service for the below service areas in Marshall County thru the formation of a new regional 
sewage District. Understanding this, an inventory of existing wastewater treatment facilities is 
needed, along with an understanding of how and under what conditions wastewater is being 
managed within all of the municipal jurisdictions as well as the identified priority service areas. 
 

2.1 EXISTING WASTEWATER TREATMENT FACILITIES – BOURBON, INDIANA 
 
The Town of Bourbon’s Wastewater Treatment Plant is located at 13478 Elm Street Bourbon, 
Indiana in Marshall County. 
 
The facility is a Class I-SP, 0.30 MGD controlled discharge waste stabilization lagoon facility 
consisting of two treatment cells and one storage cell.  The plant also includes a pump station 
and spray irrigation equipment.  Influent flow is metered, effluent flow is measured with a six-inch 
Parshall flume flow meter and stream flow is measured by staff gauge.  Stream discharge typically 
occurs during the winter months. Effluent is typically disposed via spray irrigation during the 
summer months in accordance with land application permit INA000397. 
 
The collection system is comprised of 100% separate sanitary sewers by design with one Sanitary 
Sewer Overflow (SSO) point.   
 
In general, the condition of the existing WWTP can be described as excellent.  The facility has 
been in service for over 30 years.  Since the initial commissioning, the existing treatment facility 
has been operating as designed.   
 
According to the latest and applicable NPDES permit, the following are the current effluent limits 
for the Bourbon facility. 

Table 1 – Existing Bourbon Effluent Permit Limits 

Parameter Monthly Avg (mg/L) Weekly Avg (mg/L) 

CBOD 25 40 
TSS 70 105 
Ammonia-Nitrogen, Summer 8.6 12.9 
Ammonia-Nitrogen, Winter 9.3 14 
pH 6.0 min to 9.0 max 
Effluent/Stream Ratio 0.10 Daily Maximum 
E. Coli 125 count/100 mL monthly, 235 count/100 mL daily max 

 
A review of the Monthly Reports of Operation (MROs) for 2018 through September 2021 reveals 
that the existing facility averages 0.20 MGD. 
 
The table below provides an average of influent and effluent concentrations and loadings for the 
three primary wastewater constituents. 
 



MCRSD – District Plan 
 

 

 
 

11 

Table 2 – Existing Bourbon Wastewater Parameters 
EXISTING WASTEWATER PARAMETERS 

Influent Loading Effluent Loading 
CBOD TSS Ammonia CBOD TSS Ammonia 

mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
120.11 186.87 112.40 174.68 27.33 38.60 5.71 16.71 4.97 15.79 0.58 2.36 

 
Based on review of records (for the past four years) available through the Indiana Department of 
Environmental Management (IDEM) Virtual File Cabinet (VFC) online database, the facility does 
not appear to have any violations as it relates to permitting.  Available capacity is limited to 
approximately 9% of the plants 0.30 MGD. 
 

2.2 EXISTING WASTEWATER TREATMENT FACILITIES – BREMEN, INDIANA 
 
The WWTP is located at 561 North Keyser Street, Bremen, Indiana, and discharges to the Yellow 
River, which is a tributary to the Kankakee River. The average daily design flow (ADF) is 1.5 
million gallons per day (MGD) with a peak design flow (PDF) of 2.5 MGD.  
 
The plant is currently a Class III treatment facility consisting of a fine screen, grit removal system, 
an influent flow meter, three (3) primary settling tanks, two (2) biological oxidation towers, two (2) 
secondary clarifiers, a rock bed trickling filter for ammonia oxidation, a final clarifier, gas 
chlorination/dechlorination facilities, a post-aeration tank, and an effluent flow meter. Sludge is 
treated by an aerobic digester followed by sludge drying beds. Dewatered biosolids are hauled 
off-site to a landfill. 
 
According to the latest and applicable NPDES permit, the following are the current effluent limits 
for the Bremen facility.  
 

Table 3 – Existing Bremen Effluent Permit Limits 
  Summer (Monthly 

Avg) 
Summer (Weekly 

Avg) 
Winter (Monthly 

Avg) 
Winter (Weekly 

Avg) 

Parameter (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) 

CBOD 10 209 15 313 15 313 23 480 
TSS 10 209 15 313 30 626 45 939 
Ammonia-
Nitrogen 3.1 65 4.7 98 5 104 7.5 156 

Phosphorus 1 mg/L WQ Rule 327 IAC 5-10-2(b) 
pH 6.0 min to 9.0 max 

Dissolved Oxygen 7.0 Daily 
Minimum     5.0 Daily 

Minimum     
E. Coli 125 count/100 mL monthly, 235 count/100 mL daily max 

 
A review of the Monthly Reports of Operation (MROs) for 2018 through September 2021 reveals 
that the facility averages 1.08 MGD.  
 



MCRSD – District Plan 
 

 

 
 

12 

The tables below show the average influent and effluent concentrations and loadings for the four 
primary constituents.  
 

Table 4 – Existing Bremen Influent Wastewater Parameters 
EXISTING WASTEWATER PARAMETERS 

Influent Loading 
CBOD TSS Ammonia Phosp 

mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
98.37 868.07 140.70 1257.52 13.69 118.88 4.07 35.19 

 
Table 5 – Existing Bremen Effluent Wastewater Parameters 

EXISTING WASTEWATER PARAMETERS 
Effluent Characteristics 

CBOD TSS Ammonia Phosp 
mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
6.20 42.71 10.18 70.40 0.22 1.59 1.01 6.95 

 
Based on review of these records, the facility does not appear to have any violations with CBOD, 
TSS, or Ammonia concentrations. However, the facility is required to meet a total phosphorus 
limit of 1.0 mg/L as of July 2021. The facility does have available capacity to receive additional 
flows. 
 

2.3 EXISTING WASTEWATER TREATMENT FACILITIES – PLYMOUTH, INDIANA 
 
The City of Plymouth is served by the City’s wastewater facility located at 900 Oakhill Avenue, 
Plymouth, IN 46563.  The facility is permitted under NPDES IN0020991.  The Plymouth facility is 
Class III, 3.5 MGD activated sludge treatment facility consisting of an automatic bar screen, a grit 
removal system, two primary clarifiers, two plastic media bio-roughing towers, four aeration tanks, 
two secondary clarifiers, ultraviolet light disinfection, and influent and effluent flow meters.  The 
treatment system also includes a 0.42 MGD equalization/storm water basin and two wet weather 
in-line storage systems with 0.15 MGD and 0.14 MGD storage capacities.  Biosolids are treated 
anaerobically and mechanically dewatered.  Final solids are disposed of by land application.   The 
collection system is comprised of combined sanitary and storm sewers with ten Combined Sewer 
Overflow (CSO) locations. 
 
According to the latest and applicable NPDES permit, the following are the current effluent limits 
for the Plymouth facility. 
 
 
 
 
 
 
 
 
 



MCRSD – District Plan 
 

 

 
 

13 

Table 6 – Existing Plymouth Effluent Permit Limits 

  Summer (Monthly 
Avg) 

Summer (Weekly 
Avg) 

Winter (Monthly 
Avg) 

Winter (Weekly 
Avg) 

Parameter (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) 
CBOD 18 991 27 1487 20 1102 30 1652 
TSS 22 1212 33 1818 24 1322 36 1983 
Ammonia-Nitrogen 2 110 3 165 3 165 4.5 248 
Phosphorus 1 mg/L WQ Rule 327 IAC 5-10-2(b) 
pH 6.0 min to 9.0 max 
Dissolved Oxygen 6.0 Daily Minimum 
E. Coli 125 count/100 mL monthly, 235 count/100 mL daily max 

 
A review of the Monthly Reports of Operation (MROs) for 2018 through September 2021 shows 
the facility’s average influent flow is 1.6 MGD. 
 
The table below provides an average of influent and effluent concentrations and loadings for the 
four primary wastewater constituents for the four-year period.  
 

Table 7 – Existing Plymouth Influent Wastewater Parameters 
EXISTING WASTEWATER PARAMETERS 

Influent Loading 
CBOD TSS Ammonia Phosphorus 

mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
314.58 4385.63 236.58 3323.74 22.20 81.18 13.02 194.89 

 
Table 8 – Existing Plymouth Effluent Wastewater Parameters 

EXISTING WASTEWATER PARAMETERS 
Effluent Loading 

CBOD TSS Ammonia Phosphorus 
mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
4.90 64.93 11.27 159.10 0.24 3.26 1.29 14.67 

 
Based on review of records (for the past year) available through the Indiana Department of 
Environmental Management (IDEM) Virtual File Cabinet (VFC) online database, the facility does 
appear to have available capacity for added service areas. 
  



MCRSD – District Plan 
 

 

 
 

14 

2.4 EXISTING WASTEWATER TREATMENT FACILITIES – CULVER, INDIANA 
 
The City of Culver is served by the City’s wastewater facility located at 1280 Hoosier Ln, Culver, 
IN 46511.  The facility is permitted under NPDES IN0021288.  
 
The facility is a Class II, 0.548 MGD conventional activated sludge treatment plant with effluent 
chlorination/dichlorination, post aeration and an effluent flow meter.  Biosolids are treated by 
aerobic digestion followed by dewatering and landfill disposal.  The collection system is comprised 
of 100% separate sanitary sewers by design with no overflow or bypass points. 
 
According to the latest and applicable NPDES permit, the following are the current effluent limits 
for the Culver facility. 
 

Table 9 – Existing Culver Effluent Permit Limits 

Parameter 
Monthly 

Avg 
(mg/L) 

Monthly 
Avg 

(lbs/day) 
Weekly Avg 

(mg/L) 
Weekly Avg 

(lbs/day) 

CBOD 15 68.6 23 105.2 
TSS 18 82.3 27 123.5 
Ammonia-Nitrogen, Summer 1.1 5 1.6 7.3 
Ammonia-Nitrogen, Winter 1.6 7.3 2.4 11 
pH 6.0 min to 9.0 max 
Dissolved Oxygen 6.0 Summer Min 5.0 Winter Min 
Total Residual Chlorine, Contact Tank 0.5 Daily Minimum 

Total Residual Chlorine, Final Effluent 0.01 Monthly Avg 0.020 Daily 
Maximum 

E. Coli 125 count/100 mL monthly, 235 count/100 mL daily max 
 
The Town currently provides extraterritorial service to the West/South Shore Conservancy District 
and to Culver Academies.  
 
The table below provides an average of influent and effluent concentrations and loadings for the 
three primary wastewater constituents for 2018 through September 2021.  
 

Table 10 – Existing Culver Wastewater Parameters 
EXISTING WASTEWATER PARAMETERS 

Influent Loading Effluent Loading 
CBOD TSS Ammonia CBOD TSS Ammonia 

mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
[...]
L Fire Station 1 each 1 1 150 4               
600  

M 
Tippecanoe 
Community 
Church 

0.04 per seat 100 4 600 4            
2,400  

N 
Grace 
Outreach 
Church 

0.04 per seat 100 4 600 4            
2,400  

Note: 201 connections 

Total 
Edu’s 209.4  

   

Total 31,410 
 

       
125,640  

 
 
 



MCRSD – District Plan 
 

 

 
 

29 

4.1 FUTURE WASTEWATER SITUATION – UNINCORPORATED MARSHALL 
COUNTY PSA’s 

 
According to the United States Census Bureau, there were 46,095 people in Marshall County in 
2020. Based on information from the Indiana Business Research Center, which is a research 
unit in the Kelley School of Business at Indiana University, Marshall County is expected to grow 
to approximately 47,916 people by 2040, which is an increase of about 3.9%. 
 
PSA 1 is primarily located within West Township, but a portion of this area is located within Center 
Township. The United States Census Bureau indicates that the population of West Township in 
2020 was about 3,849 people, and in Center Township, the population was 15,601 people. In 
2010, the population of West Township was 4,008, which shows the population has decreased 
about 4%. In Center Township, the population in 2010 was 15,593, which shows the population 
over the last decade has slightly increased. 
 
Although the Township population projections did not have a high increase like Marshall County 
did, a 3.9% growth factor is used to determine the most accurate potential growth in this area. 
   
While the typical projections for infrastructure planning is 20-year horizon, the year of 2041 is 
used in anticipation that the considered projects for the current service areas will take years to 
design, permit, and construct if considering all thirteen PSA’s. 
 
Due to the current level of build-out, future residential development in the service areas is 
anticipated to expand up to ten years modestly.  However, some growth is anticipated due to infill 
development of the existing undeveloped platted lots in the existing PSAs.   
 
Relative to the future commercial growth, we are not recommending application of a growth rate 
to this land use type for undeveloped land over the planning period. This is based on the fact that 
the land use within the service areas is predominantly residential and also within a lake 
community, where commercial growth would not likely be expected. 
 
As the service areas include mostly residential properties, it is anticipated that the waste stream 
will be typical, household domestic strength wastewater.  The potential does exist that the future 
development within the service areas may include some minor commercial strength waste, 
however, any future development of these service areas must be monitored to ensure the waste 
load parameters are appropriate to the selected treatment facility’s capabilities.  For planning 
purposes, the concept of simultaneous and instantaneous use is routinely applied using the 
“peaking factor”.  The peaking factor applied in the tables above is typical for residential waste 
streams.  It is anticipated that any commercial wastewater flow characteristics will be like 
residential flow factors. 
 
If the considered communities activate a plan to provide sanitary sewer systems, then prudent 
planning should include sizing of systems for growth over a 20-year planning horizon. 
 
The anticipated future wastewater flows and expected waste loads are presented below. 
 

 
 



MCRSD – District Plan 
 

 

 
 

30 

Table 34 – Future Wastewater Flows & Waste Load 

PSA 
Avg 
Flow 

(GPD) 

Peaking 
Factor Flow 

CBOD 
(@Average 

Flow) 

TSS (@ 
Average Flow) 

NH3-N (@ 
Average Flow) 

Phos (@ 
Average Flow) 

mg/l lbs./day mg/l lbs./day mg/l lbs./day mg/l lbs./day 

1 

Latonka, 
Lawrence 
Lakes, Mill 
Pond 

97,874 4 391,495 350 285.69 350 285.69 40 32.65 10 8.16 

2 East 
Bremen 26,962 4 107,848 350 78.70 350 78.70 40 8.99 10 2.25 

3 
North 
Michigan 
Area 

37,248 4 148,993 350 108.73 350 108.73 40 12.43 10 3.11 

4 Rushmoor 
Addition 10,520 4 42,080 350 30.71 350 30.71 40 3.51 10 0.88 

5 

Donaldson 
& Ancilla 
Domini 
Convent 

53,768 4 215,073 350 156.95 350 156.95 40 17.94 10 4.48 

6 McQueen’s 
Broadview  11,377 4 45,508 350 33.21 350 33.21 40 3.80 10 0.95 

7 Golfview 
Estates 5,143 4 20,572 350 15.01 350 15.01 40 1.72 10 0.43 

8 

Deer Trail, 
Tall Oaks, 
and 
Carriage 
Hills 
Subdivision 

28,832 4 115,329 350 84.16 350 84.16 40 9.62 10 2.40 

9 
South 
Michigan 
Area  

108,160 4 432,640 350 315.72 350 315.72 40 36.08 10 9.02 

10 Inwood 8,961 4 35,846 350 26.16 350 26.16 40 2.99 10 0.75 

11 Burr Oak 5,299 4 21,196 350 15.47 350 15.47 40 1.77 10 0.44 

12 Hawk Lake 4,052 4 16,208 350 11.83 350 11.83 40 1.35 10 0.34 

13 
State Road 
331 S. 
Tippecanoe 

32,635 4 130,540 350 95.26 350 95.26 40 10.89 10 2.72 

Total 430,832   1,723,327   1,258   1,258   144   36 
 

 
 
 
 
 

 



MCRSD – District Plan 
 

 

 
 

31 

5.0 PRIORITIZATION OF NEED 
 
Given the number of unserviced areas throughout the County and that all of them will likely have 
to address the future of sanitary waste management, some comparative analysis is needed to 
determine how the community leaders will decide which areas are to be addressed early in the 
process. 
 
To prioritize the many unserved areas in Marshall County a ranking matrix was developed as to 
the level of need, the potential for a partnership, and environmental benefit.  The following 
categories and ranking values were applied. 
  



MCRSD – District Plan 
 

 

 
 

32 

Table 35 – Priority Ranking Matrix 
MARSHALL COUNTY PRIORITY RANKING MATRIX 

Category 
No. Ranking Category 5 4 3 2 1 

1 Proximity to 
Existing Sewer Within 300' Within 1/4 mile Within 1 mile Within 3 miles Greater than 3 

miles 

2 
Proximity to 
Established Urban 
Services Boundary 

Within 
boundary Adjacent to boundary Within 1/4 

mile Within 1 mile Greater than 1 
mile 

  
Proximity to 
Established Area of 
Planning Influence 

Within 
boundary Adjacent to boundary Within 1/4 

mile Within 1 mile Remote from 
any municipality 

4 Limitations in Local 
Aquifer 

High water 
table and 
shallow 

wells 
nearby 

Shallow wells nearby High water 
table   No known 

limitations 

5 
Soil Survey Profile 
for Sanitary 
Facilities 

(1) Very 
Limited   Moderately 

Limited   Slightly Limited 

6 

Proximity to a 
Surface Water 
Body or Protected 
Wetland 

Within 300' Within 600' Within 1/4 
mile Within 1/2 mile Greater than 1/2 

mile 

7 

Ability to Issue 
Code Compliant 
Permits for On-Site 
Systems 

ATU 
Required 

with Mound 

Pressure or Flood 
Dosed Mound Req.     Conventional 

System 

8 
Relative Density 

<4:1 3:01 2:01 1:01 Greater than 1:1 
(per acre) 

9 Flood Plain 
Any 

Portions in 
Flood Plain 

      No portion in 
the Flood Plain 

10 

Septic Repair 
Permits Issued 
within Last 20 
Years 

<50% (of 
Home 
Sites) 

  Between 25% 
and 50%   Between 0% 

and 25% 

11 Records Found for 
On-Site Systems 

Between 
0% and 

25% 
  Between 25% 

and 50%   
<50% 

(of Home Sites) 

12 Land Use Type 

Existing 
Industrial/ 

Commercial 
Area 

Existing Residential     Lot Sizes >1 
Acre 

13 Level of Support 

Requests 
By 

Residents 
to Local 
Officials 

Request/Recommended 
by Local Officials Opposed  

 No Support 
from Health 

Officials 

 
(1) If any given PSA included very limited soil conditions are more than 50% of the area within that PSA, then the PSA scored a 5 in that category.  All of 

the PSAs included > 60%. 

(2) Category 13 allows scores to be added from both columns 4 and 5. 

 



MCRSD – District Plan 
 

 

 
 

33 

Figure 1 provides identification (by number) of each service area within unincorporated Marshall 
County.  The service areas are numbered based on ranking from the wastewater matrix (The 
highest priority areas coincide with the highest ranking.  The matrix evaluations for each area are 
included herein as Appendix B. 
 
The balance of this report will provide details and alternates for initiating that important project. 
 
6.0 PROJECT INFORMATION AND LOCATION 

The information presented in this report will provide a basis of design for the wastewater collection 
system for PSA 1. Based on existing conditions, environmental impacts level of support, and 
proximity to existing sewer, it has been decided that PSA 1 – Latonka, Lawrence Lakes, Mill Pond 
is the primary focus for the initial project after District formation. The new District will provide 
service to households, the existing campgrounds, and commercial users within the area, and will 
allow the community to better plan for growth and ensure that essential resources are available 
to do so. 
 
PSA 1 consists of several lakes and ponds within the community, including Latonka Lake, 
Lawrence Lake, Mill Pond, Myers Lake, Cook Lake, Holem Lake, Kreighbaum Lake, and Thomas 
Lake.  This service area is located approximately 2.3 miles southwest of Plymouth, IN along Olive 
Trail and approximately 5 miles north of Culver, IN in Sections 21, 22, 23, 24, 19, 13 Township 
33 North, Range 2 East and Township 33 North, Range 1 East. 

7.0 PROPOSED DISTRICT, SELECTED INITIATING PROJECT 

The local officials, including the Health Department, County Commissioners, and County Council 
have selected PSA 1 as the area with the most urgent need and the highest level of support.  PSA 
1 also scored highest when applying the ranking matrix presented above (see Appendix B). 

  



MCRSD – District Plan 
 

 

 
 

34 

8.0 CURRENT SITUATION, PROPOSED REGIONALIZATION 

As discussed above, the information below provides strategies for the provision of wastewater 
services for PSA 1 within Marshall County.  The information provided in prior sections discusses 
existing conditions, facilities, flows, and health hazards. Based on our analysis the initiating 
project sections regionalize with a nearby existing wastewater treatment facility. The 
recommended existing facilities and conditions are discussed below. 
 
The recommended connection would be at the city’s WWTF.  The connection details would be as 
recommended by the city utility.  The facility is located 2.82 miles from the PSA 1 service area. 

8.1 EXISTING WASTEWATER TREATMENT FACILITIES – PLYMOUTH, INDIANA 
The City of Plymouth is served by the City’s wastewater facility located at 900 Oakhill Avenue, 
Plymouth, IN 46563.  The facility is permitted under NPDES IN0020991.  The Plymouth facility is 
Class III, 3.5 MGD activated sludge treatment facility consisting of an automatic bar screen, a grit 
removal system, two primary clarifiers, two plastic media bio-roughing towers, four aeration tanks, 
two secondary clarifiers, ultraviolet light disinfection, and influent and effluent flow meters.  The 
treatment system also includes a 0.42 MGD equalization/storm water basin and two wet weather 
in-line storage systems with 0.15 MGD and 0.14 MGD storage capacities.  Biosolids are treated 
anaerobically and mechanically dewatered.  Final solids are disposed of by land application.   The 
collection system is comprised of combined sanitary and storm sewers with ten Combined Sewer 
Overflow (CSO) locations. 
 
According to the latest and applicable NPDES permit, the following are the current effluent limits 
for the Plymouth facility. 
 
 

Table 36 – Existing Plymouth Effluent Permit Limits 

  Summer (Monthly 
Avg) 

Summer (Weekly 
Avg) 

Winter (Monthly 
Avg) 

Winter (Weekly 
Avg) 

Parameter (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) (mg/L) (lbs/day) 
CBOD 18 991 27 1487 20 1102 30 1652 
TSS 22 1212 33 1818 24 1322 36 1983 
Ammonia-Nitrogen 2 110 3 165 3 165 4.5 248 
Phosphorus 1 mg/L WQ Rule 327 IAC 5-10-2(b) 
pH 6.0 min to 9.0 max 
Dissolved Oxygen 6.0 Daily Minimum 
E. Coli 125 count/100 mL monthly, 235 count/100 mL daily max 

 
A review of the Monthly Reports of Operation (MROs) for 2018 through September 2021 shows 
the facility’s average influent flow is 1.6 MGD. 
 
The table below provides an average of influent and effluent concentrations and loadings for the 
four primary wastewater constituents for the four-year period.  
 
 
 



MCRSD – District Plan 
 

 

 
 

35 

Table 37 – Existing Plymouth Influent Wastewater Parameters 
EXISTING WASTEWATER PARAMETERS 

Influent Loading 
CBOD TSS Ammonia Phosphorus 

mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
314.58 4385.63 236.58 3323.74 22.20 81.18 13.02 194.89 

 
Table 38 – Existing Plymouth Effluent Wastewater Parameters 

EXISTING WASTEWATER PARAMETERS 
Effluent Loading 

CBOD TSS Ammonia Phosphorus 
mg/L lbs. mg/L lbs. mg/L lbs. mg/L lbs. 
4.90 64.93 11.27 159.10 0.24 3.26 1.29 14.67 

 
 
Based on review of records (for the past year) available through the Indiana Department of 
Environmental Management (IDEM) Virtual File Cabinet (VFC) online database, the facility does 
appear to have available capacity for added service areas. 
 
The table below shows design treatment plant flows for the facility. 
 

Table 39 – Design Treatment Plant Flows 
Design Treatment Plant Flows (MGD) 

Plymouth 
Domestic (D) 0.905 
Industrial/Commercial (C) 0.845 
Infiltration/Inflow (I) 1.75 
Average Design Flow 3.5 
Average Design Peak Flow 6.6 
Maximum Plant Flow Capacity  8 

 
Capacity certification and interlocal agreements have not yet been acquired, but this process will 
proceed in the near future as this project advances through the funding commitment process.  
 

8.2 PUBLIC HEALTH HAZARDS / NEED FOR PROJECT PSA 1 
 
As previously mentioned, PSA 1 currently relies on septic systems, which are permitted either 
through the Marshall County Health Department or the Indiana Department of Health. As shown 
in Table 20, most of these soils are considered very limited, which means that these soils have 
one or more features that are unfavorable for the use of septic systems. The limitations generally 
cannot be overcome without major soil reclamation, special design, or expensive installation 
procedures. As a result of poor filtering and permeability, the groundwater may become 
contaminated. This indication justifies the need for this project. Appendix A includes a letter of 
support from the Marshall County Health department regarding the above information. This letter 
mentions that septic systems (tank and absorption field) are the main cause of groundwater 



MCRSD – District Plan 
 

 

 
 

36 

contamination in the United States. A study was done on the Yellow River, which is the receiving 
stream from the City of Plymouth WWTP. This study indicated that there have been high levels 
of bacteria due to human sources. Furthermore, the letter also discusses the existing situation in 
Marshall County and the advantages of eliminating septic systems.  

8.3 EXISTING MARSHALL COUNTY PSA 1 WASTEWATER – CURRENT FLOWS 
 
Table 40 below presents current estimated wastewater flows for the considered service area.  The 
table also presents the anticipated Equivalent Dwelling Unit (EDU) chart for residential lots and 
businesses, as well as anticipated connection counts for the service areas. There are three (3) 
campsites within this PSA, which also generate large amounts of flow. 
 
Based on the history for nearby districts with multiple service areas covering a wide variety of land 
uses, an average daily flow (ADF) of 150 gallons per day (GPD) per single-family residential 
dwelling was used as the volumetric multiplier for residential wastewater flow. Several factors 
justify this lower per day wastewater value. First, collection systems constructed today typically 
utilize vastly improved construction materials, such as fused HDPE or push on PVC pipe, which 
has inherently better joint sealing characteristics than previously used vitrified clay or concrete 
pipe. Second, local governments are much more cognizant of strictly enforcing their building 
connection and sewer use ordinances to prevent illicit connections and discharges to the sanitary 
sewer (such as sump pumps, roof drains, yard drains, etc.). Commercial/Industrial flow factors 